CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0151

NPDES PERMIT NO. CA0063274

VENTURA COUNTY WATERWORKS DISTRICT NO. 1
(Moorpark Wastewater Treatment Plant)



TABLE OF CONTENTS

PURPOSE OF ORDER..................

FACILITY AND TREATMENT PROCESS DESCRIPTION.......cviiiiii e

WATER RECYCLING FACILITY .o e e e e e e

STORM WATER...................

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION........ccoovviiiiiiiiien,

DISCHARGE QUALITY DESCRIPTION ..o.ii i e e e e e e e

APPLICABLE LAWS PLANS, POLICIES AND REGULATIONS. ..o,

BasinPlan............cccoove..

Sources of Drinking Water POLICY..........oouiieii e e e

Beneficial Uses..................
Antidegradation Policy...........

California Toxics Rule (CTR).

State Implementation POIICY (SIP).......uuiiiiiiiiiiieee e

Watershed Approach ..........

Clean Water Act (CWA) 303(d) Listed pollutants.............cccoviiii i i,

Total Maximum Daily LOads (TMDLS)........cccuiiiiiiiieeeee e

REGULATORY BASIS FOR EFFLUENT LIMITS AND DISCHARGE REQUIREMENTS.....

REASONABLE POTENTIAL ANALYSIS. ..o e e e e

INTERIM LIMITS ...

PUBLIC NOTIFICATION AND CEQA COMPLIANCE ..o e

DISCHARGE REQUIREMENTS......

EFFLUENT LIMITATIONS....

OTHER EFFLUENT LIMITATIONS ... .ot e e e e e e e

RECEIVING WATER LIMITATIONS. . ... e e

TOXICITY REQUIREMENTS

10

10

11

11

16



TABLE OF CONTENTS

BIOSOLIDS REQUIREMENTS . .. ..ottt e et e et e e e e et e e e aen e 30
PRETREATMENT REQUIREMENTS ... ...ttt et e e 30
PROVISIONS ...t e e et et e e e 32
REOPENERS AND MODIFICATIONS . .. .ottt ettt e e e e 36
EXPIRATION DATE ...ttt ettt e e e e e et e e e 37
RESCISSION. ..ottt e e e et e e et et e et e e e 37
ATTACHMENTS:
1. Location Map
2 Layout of the Treatment Plant
3 Schematic Diagram of the Wastewater Flow
4 Schematic Diagram of the Wastewater Flow
5 Priority Pollutants List
F. Fact Sheet including:
. Table A1 - Ammonia Nitrogen and Other Non-priority Pollutants Effluent Data
. Table A2 - Temperature and pH Effluent Data, Ammonia Criterion Calculation
. Table A3 - Ammonia Nitrogen and Other Non-priority Pollutants Effluent RPA
. Table D1 - Effluent Data
. Table D2 - Receiving Water Data
. Table R1 - Reasonable Potential Analysis Table
. Table R2 - Total Recoverable Metals Criteria Calculation
. Table R3 - Pentachlorophenol Criteria adjusted for pH

Storm Water Pollution Prevention Plan
Biosolids Use and Disposal Requirements
TRE Requirements

Standard Provisions

Requirements for Pretreatment Annual Report
Monitoring and Reporting Program

Avzow»



State of California
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0151
NPDES NO. CA0063274
WASTE DISCHARGE REQUIREMENTS
FOR

VENTURA COUNTY WATERWORKS DISTRICT NO. 1
(Moorpark Wastewater Treatment Plant)

The California Regional Water Quality Control Board, Los Angeles Region (hereafter Regional
Board) finds:

PURPOSE OF ORDER

1.

Ventura County Waterworks District No. 1 (hereinafter VCWD or Discharger) discharges
tertiary-treated wastewater, from its Moorpark Wastewater Treatment Plant (Moorpark
WTP) located in Moorpark, to Arroyo Las Posas, a water of the United States. The
discharge is regulated under waste discharge requirements contained in Order No. 00-
049, adopted by this Regional Board on April 13, 2000. Order No. 00-049 also serves as
a permit under the National Pollutant Discharge Elimination System (NPDES No.
CA0063274). Order No. 00-049 has an expiration date of December 10, 2003.

On January 6, 2003, VCWD filed a Report of Waste Discharge (ROWD) and applied to
the Regional Board for renewal of its waste discharge requirements (WDR) and NPDES
permit to discharge tertiary-treated wastewater.

This Order is the reissuance of waste discharge requirements that serves as an NPDES
permit for the Moorpark WTP.

FACILITY AND TREATMENT PROCESS DESCRIPTION

4.

VCWD owns and operates the Moorpark WTP, located at 9550 Los Angeles Avenue,
Moorpark, California. Figure 1 shows the location of the plant. The Moorpark WTP
receives wastewater from the City of Moorpark. The wastewater is a mixture of
domestic and industrial wastewater. The latter is pretreated pursuant to 40 CFR Part
403 prior to discharge to the sewers. The Moorpark WTP serves an approximate
population of 33,300 people.

The Moorpark WTP was designed to provide secondary treatment to 3.0 million gallons
per day (mgd) of wastewater, and tertiary treatment to 1.5 mgd of secondary treated
effluent. Under normal conditions, the Moorpark WTP discharges secondary treated
effluent to on-site percolation/evaporation ponds under Waste Discharge Requirements
contained in Order No. 00-048, adopted by this Regional Board on April 13, 2000.
During wet weather, when the flow exceeds the percolation capacity, the Moorpark WTP
further provides tertiary treatment (filtration and disinfection/dechlorination) to a portion

1 October 20, 2003
Revised: November 12, November 19, 2003



Ventura County Waterworks District No. 1 CA0063274
Moorpark Wastewater Treatment Plant Order No. R4-2003-0151

10.

11.

of the secondary treated effluent for discharge into Arroyo Las Posas. Figure 2 shows
the layout of the treatment plant and percolation ponds.

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified the Moorpark WTP as a major discharger. It has a Threat to Water
Quality and Complexity Rating of 1-A, pursuant to CCR Section 2200.

The Moorpark WTP has been undergoing a two-phase upgrade and expansion. The
plant was originally designed to provide secondary treatment to 3.0 million gallons per
day (mgd) of wastewater, and tertiary treatment to 1.5 mgd of secondary treated effluent.
The Phase | plant upgrade was completed and has been in operation since July 2001. It
included conversion of the aeration/polishing ponds secondary treatment system to an
activated sludge process, and the construction of a solids dewatering facility, solar
sludge drying beds, and a dewatered cake storage pad. The Phase | upgrade did not
change the plant’s design capacity.

The upgraded primary and secondary treatment systems consist of an in-channel
screening (Aqua Guard® screens), grit removal, Biolac® extended aeration system, and
secondary clarification.  Secondary treated effluent is discharged to 30 onsite
percolation/evaporation ponds. Waste sludge is either dewatered using a belt press or
dried in sludge drying beds before being hauled away for land application to an
approved facility.

Tertiary treatment system consists of chemical flocculation, gravity settling, up-flow
Dynasand® filtration, and disinfection using sodium hypochlorite solution. During wet
weather, when the flow exceeds the percolation and reclamation capacity, the
disinfected tertiary treated effluent is dechlorinated prior to discharging into Arroyo Las
Posas, which is tributary to Mugu Lagoon.

Figures 3, and 4, show the schematic diagram of the wastewater flow.

Prior to the plant upgrade, VCWD was not able to meet the effluent turbidity limit of 5 NTU
contained in Order No. 00-049. Therefore, together with the issuance of Order No. 00-
049, the Regional Board also issued to VCWD a Time Schedule Order No. 00-050 (TSO)
that required VCWD comply with the turbidity limit by September 1, 2002. During the
Phase | plant upgrade period, VCWD was required to comply with the interim turbidity limit
of 8 NTU prescribed in the TSO. VCWD has completed the construction of the Phase |
upgrade and has been operating the upgraded plant since July 2001. Effluent monitoring
data for turbidity from October 2001 to March 2002 range from 0.2 to 3.95 NTU which
consistently met the effluent turbidity limit.

Currently, VCWD is proceeding with the Phase Il plant upgrades that include increasing
the secondary treatment capacity to 5 mgd by expanding the Biolac® extended aeration
system, providing nitrogen removal, increasing the pumping capacity of the sewer lift
station, and expanding the tertiary treatment capacity to 3 mgd. In addition, VCWD
intends to improve the solids handling capacity, convert the plant water system to recycled
water, improve reliability with additional stand-by power capacity, and increase the building
space for laboratory and operations.



Ventura County Waterworks District No. 1 CA0063274
Moorpark Wastewater Treatment Plant Order No. R4-2003-0151

12.

13.

Water Recycling Facility. VCWD constructed_and is operating a recycled water
distribution system, consisting of recycled water storage, pumping facilities, and
distribution pipelines, to provide tertiary treated and disinfected recycled water directly to
end-users. The production, distribution and reuse of recycled water for direct, non-
potable applications are presently regulated under Water Recycling Requirements
(WRR) Order No. R4-2002-0028, adopted by this Board on January 24, 2002. The
implementation of a water recycling program will reduce the likelihood or amount of
tertiary treated wastewater discharged into Arroyo Las Posas during wet weather.

Storm Water Management. VCWD does not treat storm water runoff at the Moorpark
WTP, except for stormwater infiltration and inflows in the sewer and stormwater that
traverses the treatment tanks. It has developed a Storm Water Pollution Prevention Plan
(SWPPP) for storm water flows at the facility that do not enter the treatment system.

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION

14,

15.

The Moorpark WTP discharges tertiary-treated wastewater to Arroyo Las Posas, a water
of the United States, above the estuary, within the Calleguas Creek Watershed
Management Area, at the following discharge point:

Discharge Serial No. 001: The Moorpark WTP normally discharges secondary treated
effluent into a series of on-site evaporation/ percolation ponds. However, when the flow
exceeds the percolation capacity (as during rainy periods), up to 1.5 mgd of secondary
treated wastewater is diverted for tertiary treatment prior to discharge into Arroyo Las
Posas, through Discharge Serial No. 001 (Latitude 34°16'00”, Longitude 118°56'00").
Arroyo Las Posas is tributary to Mugu Lagoon, and is part of the Calleguas Creek
Watershed Management Area. Mugu Lagoon is one of the few remaining salt marshes
in California located along the Pacific Flyway.

The Ventura County Flood Control District channelized portions of Calleguas Creek to
convey and control floodwater, and to prevent damage to homes located adjacent to the
creek. Calleguas Creek is a water of the United States that conveys floodwater and
urban runoff, along with treated water. The Arroyo Las Posas is unlined near the point
of discharge. Groundwater recharge occurs incidentally, in these unlined areas of
Arroyo Las Posas and Calleguas Creek where the underlying sediments are highly
transmissive to water as well as pollutants.

Notwithstanding that segments located further downstream of the discharge are
concrete-lined, the watershed supports a diversity of wildlife. Threatened and
endangered species such as the peregrine falcon, least tern, light-footed clapper rail,
and the brown pelican are found in Calleguas Creek and Mugu Lagoon.

DISCHARGE QUALITY DESCRIPTION

16.

After the completion of the Phase | plant upgrade in July 2001, the Moorpark WTP only
discharged the tertiary-treated effluent to Arroyo Las Posas from October 2001 to March
2002. The characteristics of the wastewater discharged, based on monitoring data
during this discharging period, are as follows in Table 1. Only the priority pollutants that



Ventura County Waterworks District No. 1 CA0063274
Moorpark Wastewater Treatment Plant Order No. R4-2003-0151

were detected are shown below. Nondetected toxic priority pollutants and the detection
limits are given in the Fact Sheet. (Note: The “<” symbol indicates that the pollutant was
not detected (ND) at that concentration level.)

Table 1
Effluent Characteristics
CTR#™ | Constituent Unit Average or | Maximum | Minimum
median ?